
 
 
 
 

Development of an Integrated Thermal 

Hydrolysis Process - Anaerobic Digestion 

(THPAD) Model 
 

 
Prepared by: 

Alexander Olando 

 

Supervised by: 

A/Prof. David Ikumi 

 

Co-Supervised by: 

Dr. Chris Gaszynski 

 

Dissertation submitted in fulfilment of the requirements for the degree of 
“MSc in Civil Engineering specializing in Water Quality” 

 
Department of Civil Engineering 

University of Cape Town, Private Bag Rondebosch, 7700 
South Africa 7700 

  

Univ
ers

ity
 of

 C
ap

e T
ow

n



 

 

 

 

 

 

 

 

 

The copyright of this thesis vests in the author. No 
quotation from it or information derived from it is to be 
published without full acknowledgement of the source. 
[...]
The Monod Inhibition (MI) terms as shown in the rate equation above are used to ascertain that 

the obligate anaerobic biomass only grows in the lack of oxygen, nitrite, and nitrate (i.e., true 

anaerobic conditions). 

The Monod inhibition terms are of the form MI = Ki/(Ki + S). The Haldane term form applied to 

undissociated acetic acid (HAc) as the substrate is as shown in Equation (2-8): 

𝑀𝑆𝐻𝐴𝑐 =  
[𝐻𝐴𝑐]

𝐾𝐴𝑐 + [𝐻𝐴𝑐] +
[𝐻𝐴𝑐]2

𝐾𝑖,𝐻𝐴𝑐

(2 − 8)
 

                                                          

The sigmoidal inhibition as a result of ammonia is represented by the logistic curve as described 

in Equation (2-9) below: 

𝐿𝐼𝑁𝐻3 =  
1

1 +  𝑒(−𝐼𝑁𝐻3 𝑠𝑙𝑜𝑝𝑒(𝐼𝑁𝐻3 ℎ𝑎𝑙𝑓𝑣𝑎𝑙−[𝑁𝐻3]))
(2 − 9) 

                       



 
 

24 
 

Based on experiments carried out by Wett et al., (2009), the following values were selected for 

the corresponding parameters: 

 INH3 slope = 338 

 INH3 halfval = 12 mmol (in terms of free ammonia, where 50% inhibition occurs) 

The observed ammonia concentrations were observed by the model simulations which included 

gas transfer and ammonia stripping. In this regard the model developed by Wett et al., (2009) 

could be used as a tool to evaluate digester configurations (e.g. 2-stage vs single stage) and 

measures to relieve ammonia inhibition. 

2.4 CLOSURE 

Anaerobic digestion is one of the oldest methods of treating wastewater. Renewed interest over 

recent years as a result of the methane recovery potential has led to an increase in research into 

this treatment method. This literature review outlines the generic processes that take place in 

anaerobic digestion. This is done with particular reference to technological configurations that 

have shown an improvement in the generated methane potential as well as enhanced 

performance with regard to dewaterability and sludge quality, namely thermophilic anaerobic 

digestion (TAD) and thermal hydrolysis process (THP). 

Particular attention is drawn to the problems of instability associated with these high-rate 

digestion processes. A review of the consortia of microorganisms involved in the AD process, 

gives better insight into the effect of various products such as high concentrations of ammonia 

and hydrogen on the process. An understanding of these interactions allows for the opportunity 

to model this process and thereby draw associations between the different parameters involved. 

In this regard, various models have been developed in a bid to simulate this high temperature 

and high-rate process. This literature review gives a comprehensive description of the models 

developed, highlighting the weaknesses associated with them. Progressive development has 

been made in the development of thermophilic digestion models with notable changes to 

inhibition terms leading to a better simulation of the actual AD process.  

Comparing the TAD and the THPAD models, it is observed that both configurations undergo the 

same processes with variations in the extent of exposure to high temperature and pressures and 

the respective retention times. Similar bio- and physico-chemical processes apply to both 



 
 

25 
 

configurations. Of note is that previous models, while able to accurately predict the high-rate 

processes, did not consider the resultant syntrophic acetate oxidation process that dominates at 

these higher temperatures. This thesis looks to incorporate the process of syntrophic acetate 

oxidation along with the organisms that facilitate it in a bid to better simulate the process. 

  



 
 

26 
 

3 DEVELOPMENT OF THE THPAD MODEL 

This Chapter describes the development of the steady state and integrated dynamic THPAD 

model. The chapter begins with (Section 3.1) an overview of the context in which the developed 

models will be applied. This entails a description of the Cape Flats Wastewater Treatment Works 

(CFWWTW) detailing not only the process train followed, but also the parameters and 

measurements of relevant to the development of the integrated THPAD model (e.g., feed 

characteristics). Additionally, Section 3.1 describes the model setup applied to both the steady 

state and dynamic AD model as well as the characterization of the influent feed that goes into 

both models. This is followed by a description of the steady state AD model (Section 3.2) where 

the characterization of the components of the influent organics are discussed followed by a 

description of the kinetic equations considered, the stoichiometry and finally the weak acid/base 

chemistry. Section 3.3 details a description of the counterpart dynamic AD model along with an 

explanation of the physico-chemical framework, ionic speciation routine and the processes 

incorporated. This is followed by Section 3.4 where a detailed description of the THP model and 

the equations that describe the various processes are laid out and explained. Finally, Sections 3.5 

and 3.6 conclude the chapter by looking at the analytical procedures that will be used to evaluate 

the model performances and a brief description of the processes used to evaluate the steady 

state and dynamic models. 

To concisely describe the development of the integrated THPAD model, it is imperative to 

nominally distinguish the different modelling aspects that make up this model. Following the 

literature review discussion in Section 2.2 on the different innovations meant to improve 

anaerobic digestion, the UCTSDM3P model developed by Ikumi (2011) was extended to cater for 

the thermophilic anaerobic digestion (TAD) pathways primarily facilitated by syntrophic acetate 

oxidizing bacteria (SAOB). This was done by incorporating the TAD stoichiometry and kinetics into 

the UCTSDM3P model. This modified AD model will from henceforth be referred to as the 

‘extended UCTSDM3P model’. Additionally, to account for the thermal hydrolysis process (THP) 

as described in Section 2.2.2, both a steady state and dynamic THP model were developed and 

will from henceforth be referred to as the ‘THP model’. Once developed, these 2 models were 

integrated such that the THP model outputs fed into the extended UCTSDM3P model to establish 



 
 

27 
 

the integrated THPAD model. This integration followed from speculation that because of the high 

temperatures and pressures associated with the thermal hydrolysis process pre-treatment, the 

accelerated breakdown of organics would result in an increased ammonia concentration (as NH3) 

that would result in a deterred action by the acetoclastic methanogens and prevalence of the 

SAOBs, like what would have occurred in a TAD. 

Given no experimental data for the integrated THPAD model was available, the parameters 

adopted for the development of this model were obtained from literature. Hence, while the 

THPAD model was developed to a rudimentary stage, the main objective of this model was to 

integrate the THP model and the extended UCTSDM3P model and verify the model through mass 

balance checks. Additionally, the development of this model would allow for an impact 

assessment of the inclusion of the THP unit to the AD through a case study of the Cape Flats 

Wastewater Treatment Works (CFWWTW) allowing for a better-informed decision by 

stakeholders. As stated in Sub-Section 1.5 of this report, the scope of this project did not include 

a calibration process. 

3.1 PLANT LAYOUT AND MODEL SETUP 

As highlighted above and in the objectives in Chapter 1, the primary objective of this project is to 

develop unit process models for THP and AD, with an approach that allows for their integration 

to allow for the simulation of THPAD conditions and virtual simulation of the CFWWTW. This 

Section describes the plant layout of the CFWWTW and model setup for both the WEST- and 

Excel-based Thermal Hydrolysis Process (THP) and Anaerobic digestion (AD) units.  

3.1.1 Cape Flats Wastewater Treatment Works (CFWWTW) Plant Layout 

The Cape Flats Wastewater Treatment Works (CFWWTW) is located adjacent to, and south of the 

Zeekoevlei Nature Reserve, adjoining the suburb of Muizenberg in the south of Cape Town. The 

WWTW primarily treats wastewater of domestic origin, with a small portion of 

commercial/industrial wastewater (ca. 5%). The treatment facilities are owned and operated by 

the City of Cape Town (CCT) where the plant currently handles a total influent wastewater flow 

of 200,000 m3/d. 



 
 

28 
 

The CFWWTW was designed for nitrification, denitrification, and biological phosphorus removal. 

The treatment process in the WWTW comprises of primary sedimentation, aerobic digestion, 

anaerobic digestion, a maturation pond for effluent from the aerobic digesters, and sludge drying 

beds for effluent from the anaerobic digesters. The thickened primary and activated sludge are 

anaerobically digested.  

 

Figure 3.1: Flow diagram of Cape Flats WWTW (adapted from Google Earth) : 1) influent / raw wastewater, 2 and 
3) effluent of primary clarification, 4-7) effluent of secondary clarification, 8-15) outflow of activated sludge section, 
16) underflow of primary clarification, 17) underflow of primary sludge thickener, 18) overflow of secondary sludge 

dissolved air flotation unit, 19) influent of anaerobic digestion, 20-22) effluent of anaerobic digestion, 23) 
mechanical dewatering overflow (non-active), 24) mechanical dewatering underflow to sludge drying beds, 24) 

sludge to disposal and 25) reject water to pond (Flores-Alsina et al., 2021) 

6

1

2 3

4 5 6 7

8 9 10 11 12 13 14 15

17

1816

19

20 21 22

23

24 25

G
H

A
B

C
D

E
F



 
 

29 
 

 
Figure 3.2: Conventional AD schematic (Potts, 2021) 

 

 
Figure 3.3: THPAD schematic (Potts, 2021) 

Figure 3.1 depicts the flow diagram of the overall plant layout, with Figure 3.2 and 3.3 displaying 

a schematic of the conventional AD and THPAD layout respectively. The following Table 3.1 

summarizes the main design characteristics of the CFWWTW AD. 

 



 
 

30 
 

Table 3.1: Cape Flats Wastewater Treatment Works Anaerobic Digester Operating Parameters 

AD Operating Parameters 

Parameters Conventional THP 

Retention time 15 15 

WAS in Feed (%) 60 60 

PS in Feed (%) 40 40 

Sludge age (days) 15 15 

Flowrate (m3/d) 1257 1257 

Solid Concentration (TSS g/l) 47 110 

Solid Concentration (VSS g/l) 36.0 84.2 

Solid Concentration (ISS g/l) 11.0 25.8 

Loading Rate (kgVSS/m3/d) 2.4 5.6 

No. of Anaerobic Digesters 3 3 

Operating Temperature (oC) 37 37 

Total Reactor Volume (m3) 18850 18850 

 

3.1.2 Model Setup 

The developed AD model (extended UCTSDM3P) was used to virtually replicate the Cape Flat’s 

Wastewater treatment Works (CFWWTW) AD system and to simulate the impact of including 

THP in its operation. Figure 3.4 depicts the setup of virtual AD configurations in WEST®. The same 

virtual replication of the integrated THPAD in CFWWTW that was simulated in WEST® was also 

used in the simplified Excel steady state model and the two models were run in parallel.  

The unit labelled ‘Municipality_1’ contained the influent concentration into the configuration 

containing a THP unit. This influent component concentration values are already adjusted for 

thickening before input into the model. ‘Municipality_2’ on the other hand, also contained 

influent component concentrations. The only difference is that these values were for the 

mesophilic conditions. 



 
 

31 
 

For the thermal hydrolysis process (THP) case, in addition to the same AD configurations, a 

thermal hydrolysis process pre-treatment unit labeled ‘THP_1’ preceding the AD unit was 

modelled to operate between 150 – 180oC.  

The units labeled ‘Sensor_1’ and ‘Sensor_2’ were added onto the WEST® model in order to be 

able to track the concentrations in Chemical Oxygen Demand (COD) equivalents from the influent 

or the THP unit into the anaerobic digesters. The function of the sensors was therefore to convert 

the incoming concentrations from the mass equivalent concentration to the COD equivalent 

concentration. 

The units labeled ‘AD_1’ and ‘AD_2’ represent the anaerobic digesters both operated at 

mesophilic conditions. These units were coded with the relevant parameters that enabled the 

simulation to replicate the CFWWTW anaerobic digesters. 

 

Figure 3.4: Virtual Setup of AD configurations 

3.1.3 Feed 

In order to successfully develop, compare and evaluate the anaerobic digestion models, a 

baseline influent wastewater composition was used for both models. Influent feed data was 

obtained from experiments carried out by Ikumi (2011) where he characterized PS sludge from 

Athlone Wastewater Treatment Plant and WAS from operating a Nitrification-Denitrification 

Excess Biological Phosphorus Removal (NDEBPR) system at a 10-day sludge age using settled 



 
 

32 
 

wastewater samples from Mitchell’s Plain wastewater treatment plant. Using the wastewater 

characteristics from the works of Ikumi (2011), along with the Cape Flats AD design parameters 

depicted in Table 3.1 (Section 3.1.1), the influent wastewater composition and subsequent 

substrate flowing into the THP and AD unit was calculated. Since this was a desktop comparative 

study and no data directly from the CFWWTW influent sludge was available, Ikumi (2011) data 

was accepted as a significant portion of the sludge to be processed in the CFWWTW AD is from 

the Athlone WWTW transported to CFWWTW for processing.  

In section 2.2.2 and 2.2.3 of the literature review section, we saw that incorporation of the THP 

unit resulted in 2-3 times increase in hydrolysis and subsequently loading rates into the anaerobic 

digesters (Ho et al., 2013). Consequently, as can be seen from Figure 3.2 and 3.3, a thickening 

unit is provided after the primary settling tank and activated sludge reactor in order to thicken 

the influent sludge concentration into the anaerobic digesters. For the configuration without the 

incorporation of the THP unit (conventional setup), the influent wastewater was thickened to a 

concentration of 4.7% whereas the configuration involving the incorporation of a THP unit 

thickened the influent wastewater to a concentration of 11% as can be observed from Table 3.1 

above. 

The PS and WAS mixture was broken down and characterized into 8 groups: organisms (Orgs), 

fermentable soluble organics (SF), unbiodegradable soluble organics (SU), PS biodegradable 

particulate organisms (XBOrg), PS biodegradable particulate organics (XBInf), unbiodegradable 

particulate organics (XUInf), endogenous residue (XUOrg) and volatile fatty acids (VFA). Based off 

measurements taken and following procedures as laid out by Ikumi (2011), the elemental 

compositions (i.e., X,Y,Z,A,B corresponding to Carbon, Hydrogen, Oxygen, Nitrogen and 

Phosphorus, respectively) of the different  groups in the wastewater were established with the 

carbon subscript X equal to 1. These elemental values were deemed acceptable as Ikumi (2011) 

obtained an acceptable mass balance over the AS and PST system for the WAS and PS elemental 

compositions respectively.  The elemental composition for the different groups is as shown in 

Table 3.2. 

 

 



 
 

33 
 

Table 3.2: Influent Wastewater Component Compositions 

Compositions C H O N P MM COD fcv 

Org organisms 1 1.534 0.421 0.166 0.019 23.21 34.312 1.479 

SF fermentable 

soluble 

1 1.942 0.681 0.030 0.008 25.53 36.240 1.419 

SU unbiodegradable 

soluble 

1 1.833 0.600 0.086 0.000 24.66 35.000 1.419 

XBInf PS biodegradable 

particulate 

1 1.623 0.577 0.032 0.008 25.57 35.304 1.498 

XBOrg biodegradable 

particulate 

1 1.534 0.421 0.166 0.019 23.21 34.312 1.479 

XUInf unbiodegradable 

particulate 

1 1.534 0.421 0.166 0.019 23.21 34.312 1.48 

XUOrg endogenous 

residue 

1 1.534 0.421 0.166 0.019 23.21 34.312 1.479 

VFA Volatile Fatty 

Acids 

2 3 2 0 0 59.04 63.996 1.084 

 

Once the elemental compositions from the different groups were chosen, the mass of COD in a 